
����������		
���
���

�������������������
����	�	 !" #$%



X3-XX0X-0102 CROSSTRAINER
BOM (BILL OF MATERIALS)

Item Seq Item Description Quantity Item Seq Item Description Quantity
1 7260202 WLDMT, X3 BASE FRAME BLK 1 32 6911101 SHROUD, REAR LEFT 1
2 7465701 ASSY, CRANKSHAFT 1 33 6937701 PLATE, SUPPORT COVER 2
3 7102801 ASSY, FIXED COUPLER 2 34 7454601 BRACKET, FLYWHEEL POSITIONER 1
4 6996501 ASSY, LEVER-LH X3 1 35 3230301 BELT, POLY V, 520J8 1
5 6996401 ASSY, LEVER-RH X3 1 36 3228401 BUSHING, 1.25 DIA WIRE 1
6 7070501 ASSY, STRAIGHT IDLER 2 37 3225301 BEARING, 12MM BALL 1
7 3224001 ASSY, FLOOR LEVELER 4 38 3223001 KEY, .250 SQUARE X .500 2
8 7060001 WLDMT, LONG SHAFT CRANK 2 39 7469901 SPACER, FLANGE TENSIONER 3
9 7459501 ASSY, INT BRAKE FLYWHEEL 1 40 7459401 MOTOR, FLYWHEEL SERVO 1

10 7465801 ASSY, BELT TENSIONER 1 41 7470201 SENSOR, RPM 1
11 6988701 LABEL, PATENT 1 42 7487701 BOLT, 3/8" J-HOOK 1
12 7094101 LABEL, SERIAL NUMBER 1 43 3242201 M5-.8 X 16MM HXS SOC CS ST PH 5
13 6980501 LABEL, MODEL X3-LH 1 44 3242202 M5-.8 X 50MM HXS SOC CS ST PH 2
14 6980401 LABEL, X3 MODEL-RH 1 45 3234201 3/8-16 X 12 UNS HEX L FHB G5ZN 4
15 7469301 CABLE, CT BASE 1 46 3232601 5/16-18 X HEX BLT G8 ZN 2
16 7488501 CABLE, CT MOTOR-TRANSFORMER 1 47 3226003 6-20 X 8 PHL PAN PLT ST BZ 7
17 7470101 CABLE, SERVO-FLYWHEEL 1 48 3223401 10-32X6 PHL PAN HEAD TT ST BZ 30
18 3221201 CABLE TIE, 3/32 X 6 2 49 3223310 3/8-16X3-1/4 UNS HEX FHB G5 ZN 4
19 3226801 CABLE TIE, 3/16" X 11" 1 50 3223603 10-24X8 PHL FLT MS ST ZN 4
20 6938001 CAP, 2.5 DIA TUBE 2 51 3242002 NUT, M10 X 1.5 HEX NYLOCK 2
21 6937901 CAP, END 1.50" X 4.00" 11GA 2 52 3242001 NUT, M5 X 0.8 HEX NYLOCK 2
22 6937801 CAP, TUBE 1.75 DIA 2 53 3232701 NUT,NYLOCK ST GR8 ZN 2
23 6937601 COVER, CRANK 2 54 3102802 NUT, NYLOCK 3/8-16 5
24 6915501 COVER, CLEVIS RIGHT BOTTOM 1 55 3225201 WSH780-1.00-101SP-D ST NO WAVE 4
25 6915401 COVER, CLEVIS RIGHT TOP 1 56 3225006 WSH .760-1.125-030 SPEC ST ZN 2
26 6915001 COVER, CLEVIS 1.75" BOTT 2 57 3225001 WSH 406-875-060 SPEC ST ZN 6
27 6914901 COVER, CLEVIS 1.75" TOP 2 58 3102601 WASHER, LOCK 3/8 ID 4
28 6914801 COVER, CLEVIS LEFT BOTTOM 1 59 3225010 WSH .203-.562-.060 SPEC ST ZN 3
29 6914701 COVER, CLEVIS LEFT TOP 1 60 3232420 RING:BRE 0.926 5100-98 ST PP B 3
30 6911301 SHROUD, REAR LOWER 1 61 3232415 RNG:BRE .704 5100-075 ST PP B 2
31 6911201 SHROUD, REAR RIGHT 1



1

2

7

7

16

21

20

37

40

52

41

59

43

15

11

60

44

39

43

54

10

42

35

9
51

57

57

51

36

17

18

18

19

43

34

12

WASHERS (ITEM 57) ARE TO BE PLACED
ON THE INSIDE OF THE FLYWHEEL BRACKET
AND NOT ON THE OUTSIDE UNDER THE NUT.



14

13



47

47

48

48

48

47

48

48

31

3230

 484X

 484X

23

23

33

33

 502X

2X  50

8

46 60
38

53

38

53

8

46



22

22

45

45

58

58

57

57

6

6

55

55

56

56

61

61

3

3
4

5

49

54

54

49

45

58
57

55

55

54

54

57
58

45

49

49



48

48

48

48

26

28

29

27



**Bill for this drawing**

Item Description Item
Seq.

Quantity

7261302 WLDMT, UPRIGHT FRAME, X3 BLK 1 1
6909501 ASSY, ROCKER-LH 2 1
6909401 ASSY, ROCKER-RH 3 1
7469401 CABLE, CT UPRIGHT 4 1
3226801 CABLE TIE, 3/16" X 11" 5 1
6937801 CAP, TUBE 1.75 DIA 6 2
6692601 CAP, END 3 X 2 10-14GA 7 1
3209401 PLUG, 3/8 HOLE 8 1
3229701 3/8-16 BLIND THRED INSERT  HEX 9 2
3234201 3/8-16 X 12 UNS HEX L FHB G5ZN 10 2
6968301 FOAM GRIP, STATIONARY HNDL BAR 11 1
3225202 WSHR 1.051-1.351-015SP-D ST 12 2
3225005 WSH 1.031-1.375-031 SPEC ST ZN 13 2
3225003 WSH 406-1.375-060 SPEC ST ZN 14 2
3102601 WASHER, LOCK 3/8 ID 15 2
3232421 RING:BRE .940 5100-100 ST PP B 16 2

1

7

11
11

4

2

3

16

16

13

13

12

12

15

15

14

14

6

6
10

10

5

9

9

8



�

&�(�"���� 	
��

$� ��������+	����.��	8������� N�+<	! %� �&����(�	���	;��)	�����	R	0��-��	0�-��	8������� N�+<	E

%?EV/!$	:	#?EV	�
�D #!#E%$% %$/#!	:	#?5V	�
�D #!!#E$%

!� �����������	0������	��,����'	8������� N�+<	E #� �(��'&�	0�(	��,����'	8������� N�+<	%

5/%5	:	#?EV	�
�D		�&����(�	���	��
 �
 #!!"T$" 9/!$	:	%?!V	�
�D �&����(�	���	��
 �
 #!!9$$#

E� �(��'&�	��,����'	���� N�+<	! "� �(��'&�	��,����'	����	R	��)�	����� N�+<	E

#?5	R	%9	:	%V	�
�D #!!##$% #?5	R	%9	:	!/#?EV	�
�D #!!##$5

9� 8����	0��-��?��)��	��-��	��,����'	���� N�+<	!  � �+���.	�,�	R	���	;��'&� N�+<	E

#?5	R	%9	:	#/%?EV	�
�D #!!##%$ #?5	R	%9	���	;
 #%$!5$ 

5� �+���.	�,�	R	;�'&	;��'&� N�+<	! T� �������	0�(	��������'	B��&�� N�+<	%$

#?5	/	%9 #%$!5$! 9599 $%

%$� �������	0�(	R	����. N�+<	%$ ���	���,������) �������	0��-��	0�-���	R	����.N�+<	!	����	6E7

95999$% 0�-��4	0��-��	%� "A	
�(?������ 
�(	6!7	/	9T%ET$%
������	6!7	/	9T%"$$%

���	���,������) �������	�(��'&�	0�(	R	����. N�+<	%

0�(4	
,*�	!	:	#	0,���� 9TEE9$%


&�	��������'	(����	���,������)	��	���,��	��=�	��	�&�	��������'	���	(�'���	

&���"���� 
����
"�
��



�

&�)�����"

���*�� �+,� �-� ���.��	���4	�&����(�	�����)��-��4	T?%9A	�(��	��)	�����&
������	���)	�����,������	�����,��+	*�����	�����*�+�		��	�,��	��	�����*��	�&�	,���	�&���	��	��	��	*�	,��)�

���" &
����-�	�&�	���&���	����	(��.�'��'�		0����,��+	��+	�,�	��)	��,��	���&	(���	*�����
�����*�+�	�����	��	�&�	(����	����	��	(�'�	"	��	�&��	���,���

���" (
�����*��	�&�	,(��'&�	�,*�	�����*�+	��	�&�	*���	�����<

����������������	
��
�����������
���
����

%�	��+	�&�	,(��'&�	�,*�	�����*�+	6�7	��	�����	��	�����	��	*���	�����	6�7�

!�	0������	�&�	,((��	����	&������	607	��	�&�	�����	����	&������	637�		������	��������)	(�,'�	��	�&�	����	&��������	����	�����'
&���	��	,(��'&�	�,*�	�����*�+	6�7�

#�	��������	�&�	,(��'&�	�,*�	�����*�+	6�7	*������	�&�	(�����	��	�&�	�����	��	�&�	*���	�����	6�7�	8��)	��+	�:����	����	&������
����	�&�	*���	������

E�	����	,(	�&�	&����	��	�&�	(�����	���&	�&�	&����	��	�&�	,(��'&�	�,*�	�����*�+	6�7�

"�	0������	�&�	,(��'&�	�,*�	�����*�+	6�7	��	�&�	*���	�����	6�7	,���'	��,�	6�"7	!/#?EA	*����4	��'&�	6�T7	���&���	6E	��	���&
��)�7	��)	��,�	6� 7	���	(������	�+���.	�,���	3
	�

 8���� 
�D;
��	�
 
;��	�
��
�

����
��� ������������	�

�����
�
�����������
		����	���
��
���������
������	
����	���������
	������	��
��������������	�

���
�����
��
��������������������

�����������
������������
�����
�	
���
���������
������
���������
������������������	�

��


�
������	�������
�����
���������
�������������	�

������
����



�

9�	������	���	6�E7	%A	*����	��)	���	6�T7	���&���	����	�&�
*��.��)�	��	�&�	���������	C����	��	�&�	*���	�����	6�7�	�����
���&	*���4	��)	�&��	��'&���	���&	�	T?%9A	���.��	�����&�

 �	
�'&���	�&�	��,�	6�"7	!/#?EA	*����	���&	�	T?%9A	���.��
�����&�

5�	�,�&	�&�	���	6�%$7	*���.	(������	��-��	��(�	
�-��	���&	6�"7	!/#?EA	*���	&��)	��)	6� 7	���	(������
�+���.	�,��

���" �
�����&	�������	�(��'&�	0�(	��	,(��'&�	�����*�+<

%�	�,�&	�&�	�������	�(��'&�	0�(	6�7	����	�&�	�(��	��)	��	�&�	�,*�	��	�&�	��(	��	�&�	,(��'&�	�,*�	�����*�+	6�7�

!�	����	,(	�&�	&���	��	�������	�(��'&�	0�(	6�7	���&	&���	��	,(��'&�	�,*�	�����*�+	��)	������	���&	�	6�#7	������

&�)�����" ����
���




�

���" .
��,'	��*���	����	�&�	*��.	��	)��(��+	�������<

%�	��,'	�&�	%$/(��	���������	��	�&�	��)	��	�&�	,((��	����	&������	����	�&�	%$/(��	���������	6%$�7	��	�&�	*��.	��	�&�	)��(��+
��������		��.�	�,��	�&�	���������	���(�	����	(�����

�����������
�����������
��

�������
����

!�	��,'	�&�	#/(��	���������	��	�&�	��)	��	�&�	&����	����	��*��	����	�&�	#/(��	6#�7	���������	��	�&�	*��.	��	�&�	)��(��+	��������
��.�	�,��	�&�	���������	���(�	����	(�����

#�	��,'	��	����	9	(��	69�7	���������	���	�&�	����-��+	M����

E�	�,�&	�:����	��*��6�7	����	�&�	�(����'	��	�&�	,(��'&�	�,*�	�����*�+	6�7�

���" )
�����&	&����	����	��������+	���+	��	,(��'&�	�����*�+<
�������������������������
��

�������
����

%�	������	�����&��'	�&�	��������+	���+	6D74	��	��	&��(�,�	��	����	�&�	�&���)�	��	�&�	�������	(����	6;7�	����'	�	�#	�&����(�
�����)��-��4	�����	�&�	6�$7	����/��((��'	������	����	�&�	&�����		B&��	�&���)�	&�-�	�����)4	����-�	�&�	�������		

!�	8��)	�&�	,((��	����	&������	6W7	�&��,'&	�&�	����	��	�&�	��������+	���+	*���.��	6S7�

#�	����	,(	�&�	&����	��	�&�	��������+	���+	*���.��	6S7	���&	�&�	&����	��	�&�	�������	(����	6;74	��)	�&��	���,��	�&�	��������+
���+	���&	�&�	���	6�$7	����/��((��'	������	,���'	�	�#	�&����(�	�����)��-���

&�)�����" ����
���




�

&�)�����" ����
���


���" /
�����&	�&�	)��(��+	�������	��	�&�	�������	(����<

%�	����	,(	�&�	��,�	&����	��	�&�	*��.	��	�&�	�������	(����	6;7	���&	�&�	��,�	&����	��	�&�	*��.	��	�&�	)��(��+	�������	6�7�		

!�	�����&	�&�	)��(��+	�������	6�7	,���'	�&�	��,�	6�!7	�������	��	�����,�	���	��	(���&	��*���	*������	�&�	�������	��)	�&�
�������	(�����		��	�,��	��	'��	���&	�����	������)	*�����	�,��+	��'&�����'�

��������
���
�
������������

��
��
�������������	�����

���" 0
0������	�&�	(�)��	��-���	��	�&�	,((��	����<

%�	������	(�)��	��-��	6�7	����	�&�	���-��	*���.��	6�7	��	�&�	,((��	���	6
7�

!�	0������	�&�	(�)��	��-��	6�7	��	�&�	,((��	���	6
7	,���'	���	6�97	#	%?EA	*���	��)	���	6�57	&�'&	(������	�+���.	�,��	����'	�
T?%9A	���.��	�����&4	��)	�	T?%9V	�(��	��)�)	�����&4	��'&���	���,���+�

#�	��(���	(����),��	���	�&�	�((�����	��)��



��

&�.����� �� ����
	
2� ��� 	
�� �
����� ���������
���

�����	(�����'	+�,�	0����/
������	�&���	��	����	*�	,��)4
�&��.	���	���*����+�	��	�&���	��	�-��	�	���'&�	���.��'	������4
��	�&�	,���	��	���	���*��4	)��������	�&��&	���*���=��'	��'
��	���	������'	�����+	��	�&�	������	
�	�)C,��	�&�	��'4	������
�&�	W��	��
 6�7	��)	�,��	�&�	�
�����M��D	��D	6�7
,����	�&�	���.��'	������	������	��)	*��&	���*���=��'	��'�
����	�����+	��	�&�	������	����'&���	�&�	W��	��
�

����� ��	��	�:������+	��(������	�&��	�&�
���*���=��'	��'	*�	��������+	�)C,���)	���
(��(��	�(��������	

&�/��"	���
�� 
� ���

���������
���

��,�	����	8������	0����/
������	�����	���&	�
����)��)	����	(����	�,((�+�	������	�&�	(����
�)�(���	C��.	����	�&�	*�����	(�,'	��	�&�	*��.
��	�&�	0����/
�������	
&��	������	�&�
�����������	����	�&�	����	�,����	6��	�&�
,��-�����	(����	�,((�+	��	�,���)�	�&�	����7�
��.�	�,��	�&�	���)	��	(����)	��	��	)����H�
*��)	��)	����	���	*�	���.�)	���	0&��.	�&��
�&�	�������	��3�	��'&�	,(�	��	���4	���&��.	�&�
(�,'	��)	����	�����������	��)	��.�	�,��	�&�
����	�,����	&��	(�����




